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T CROLAB

MICROLAB TESTING PRIVATE LIMITED

An ISOfIEC 17025 MATERIAL TESTING LABORATORY
Accredited by NABL vide Certificate Number TC-14728
D25, Ambattur Industrial Estate, Chennai — 600058
Ph: 044-26242525/044-26244399,

Emall; cre@microlabtesting.com

Web: www . microlabtesting.com

TC-14728

Test Report

TC1472825000022983F

Customer: Report No.: TR/24-25/7362-1
M/s. JC Valvulas India Private Limited Report Date: 25-03-2025
No: 143, 1st Main Road, Industrial Estate, Perungudi Customer Ref. No.: DC2425002014
,City:Chennai ,600096

Ref. Date 07-03-2025

Sample Received Date: 10-0_3-2025

Date Of Completion: 24-03-2025

Samples drawn by Customer

Sample Description: Test Bar, Heat No: SF9207F, Material: F60, SP-Code: SP-561, PO No: SC-2425002573

e

Discipline : Chemical, Group : CORROSION TESTING

" Caiil

PITTING CORROSION TEST (A923-METHOD-C)
€

Verified By: N THINESH KANNAN

Test Method : ASTM A923:2023- Method C
Tested on : 12-03-2025 to 13-03-2025

Test Parameters

Sample preparation
Test Solution

pH of test solution

Size (mm)

Total surface area of the specimen (dm?) .

Initial Weight of the specimen (g)
Start of Test

End of Test

Duration of Test (Hours)

Test Temperature (Degree Celcius)
Final weight of the specimen (g)
Weight Loss (mg)

Corrosion rate (mdd)

Observation

Photographs

Result

All the machined surfaces of the specimen were ground finished
using 120 grit paper

Dissolve 100 g of reagent grade ferric chloride Fecl3 6H20 in 900 m|
of Distilled water

1.30
L:54.55 x W:25.20 x Thk:8.17

10.4052
. 87.0363

12.03.2025 (05.00 pm)
13.03.2025 (05.00 pm)
24 Hours

24°C

87.0358

0.5000

1.2338

" Pitting not Observed at 20x magnification

The Macro photograph is enclosed

IR AR AR A

JC Valvulas India Pvt. Ltd.

Verified & Accepted

L 8%k 4

Chennai, Tamil Nadu, India’

NOTE : This repoit relates only to the particular sample submitted for test * Any correction is not attested shall inyalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report shoulcpc@communuawdwﬂm;wﬁmﬁ——@' + it thi

days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is nol verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback :
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MICROLAB TESTING PRIVATE LIMITED
= : An ISOJIEC 17025 MATERIAL TESTING LABORATORY
* Accredited by NABL vide Certificate Number TC-14728
M I c R U L A B 025, Ambattur Industrial Estate, Chennai - 600058
- Ph: 044-26242525/044-26244399,
We Value Testing gy, cre@microlabtesting.com
Web: www.microlabtesting.com

TC1472825000022983F
TR/24-25/7362-1 Dt- 25-03-2025 .

20X

Dlsuplme Mechanical, Group METALLOGRAPHYTEST

MICROSTRUCTURE EXAMINATION .
Verified By: KARTHIK

. Test Method : ASTM A923:2022- Method A
o Tested on : 11-03-2025

Test Parameters e i Result
Mag/Etchant ) . 500%/40% NaOH Electro Etched
Observation : Micro examination of the specimen revealed uniform ferrite and

austenite phase distribution and no continuous precipitates at the

grain boundaries. The structure is free from intermetallic phases (like

sigma, chi, laves) & other precipitates (Nitrides) and carbides. No

deleterious secondary phases. This microstructure is classified as

"Unaffected structure" as per section 6.3.1 of ASTNI A923 Method A
: ,& is an Acceptable microstructure.
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“[[JC Valvulas India PVL. Ltd,

Chennai, Tamil Nadu, India
Verified & Accepted

lon R

Mag-500x

NQTE : This report relates only to the particular sarnple submmed for test * Any correction is not attested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless. instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description: is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformlty as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.

Format No:MTPL/QMS/TR/03 : Page 2 of 4




MICROLAB TESTING PRIVATE LIMITED
An ISO/IEC 17025 MATERIAL TESTING LABORATORY
¥ Accredited by NABL vide Certificate Number TC-14728
M I c R U L A B D25, Ambattur Industrial Estate, Chennai — 600058
% ; Ph: 044-26242525/044-26244399,
Ve value Email: cre@microlabtesting.com
Web: www.microlabtesting.com ] S Te 4T

TC1472825000022983F
TR/24-25/7362-1 Dt- 25-03-2025

FERRITE CONTENT TEST (30 FIELDS). .~ Test Method : ASTM E562:2019e1

Verified By: KARTHIK i Tested on : 11-03-2025

Test Parameters ] ~ Result

Mag/Etchant 100x%/20% NaOH Electro Etched

Field 1% : 53.0

Field 2% 52.5

Field 3% 52.0

Field 4% i : e ©1 530

Field 5% : 53.5

Field 6% e S 52.5

Field 7% 7o ! 53.0 e
——

Field 8% 52.5 =
g=— = —-1

Field 9% : 53.0 ——
= et A

Field 10% 535 —

Field 11% : 52.0 [
—

Field 12% 52.5 —
—

Field 13% 51.0 =

Field 14% 515 e
m—

Field 15% 53.0 .

FiE'_|d 16% r ; CER 52.0 EE———

Field 17% . 525 —
==

Field 18% 53,0 e
==

Field 19% 52.5 g
[

Field 20% 53.0 =

Field 21% 52.5 —]
—

Field 22% 51.0 ——

Field 23% : 52.0 —

Field 24% 525 =

Field 25% ; e s =

Field 26% ; ' 53.0 —_— e

: . JC Valvulas Ir t. Ltd.
ek 4.2 Chennai, Tami! a4y, india
Field 28% : 53.5 Verified & Accepted

Field 29% 53.0 R S t ’
. A

NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this—eertifiea Samp
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of.this report * This report not to-be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unléss otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.
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MICROLAB TESTING PRIVATE LIMITED
e 5 lf"f‘r

i ; An }SO/".I'EC 17025 MATERIAL TESTING LABORATORY SN
3 ¥ Accredited by NABL vide Certificate Number TC-14728 *\_\-\‘:/__.{’,i
MI c R 0 L A B D25, Ambattur Industrial Estate, Chennai - 600058 ilﬂm@
UNU L Ph: 044-26242525/044-26244399, YN

Vaiue 1 NS

Email: cre@microlabtesting.com
Web: www.microlabtesting.com

P

N

TC-14728

TC1472825000022983F
TR/24-25/7362-1 Dt- 25-03-2025

Field 30% 53.5
Average % 52.61
RA % e S R
Volgme Estimate (VV+)% 52.86
Volume Estimate (VV-)% 52.36

Mag-100x

(AR ER

For MICROLAB
A @ﬂ"‘-’i
4" WW A. Karthik

K. Mathan Kumar
Head, Corrosion & Polymer Department Head, Metallurgy Department

Authorized Signatory

End of Test Report
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JC Valvulas India Put, Ltd.
Chennai, Tamil adu, India

Verified & Accepted

an R.8% Y

NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of this report * This report not to be producéd wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback
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MICROLAB TESTING PRIVATE LIMITED

D25, Ambattur Industrial Estate, Chennai — 600058

g g Q {} g ﬂ B PH: 044-26242525/044-26244399,

o -
g.00m

Test Report
f Customer: Report No.: TR/24-25/7362-1-2
M/s. IC Valvulas India Private Limited Report Date: 25-03-2025
No: 143, 1st Main Road, industrial Estate Perungudl Customer Ref. No.: DC2425002014
[ ,City:Chennai ,600086
Ref. Date 07-03-2025
Sample Received Date: 10-03-2025
"Date Of Completion; 24-03-2025

|

Samples drawn by Customer

Sample Description: Test Bar, Heat No: SFS207F, Material: F60, SP-Code: SP-561, PO No SC 2425002573

Discipline : Chemical, Group : CGRROS!ON TESTING

INTERGRANULAR CORROSION TEST {PRACT!CE <€)
Verlfled By: N THINESH KANNAN |

Test Method : ASTM A262: 2015 (2621)
Tested on: 12-03-2025 to 24-03 2025

Tesp Parameters

Test:Sclution

Veolume of test solution {mi/cm?)

Size (mm) and total surface area (cm?)

Test start date & time

Test end date & time
Dur.é:.ﬁon- of Test f.Hmurs)-
Der;od ‘ :
Inmal wt of spec:man in g
Final wt.of speciman in g ‘
Weight Loss in g

Co}rbsion rate (mils/month)
Pe:.‘iod

initial wt.of speciman in g
Finial w.of speciman.in g
Weight Loss in g

Cc;j'rloss'c;n rate'{rr{fléfhjbnth]
Periad

lni!:.r'.aif wt.of speciman in g
.Finai.wt.of speciman in g
Weight Loss in g

Corrosion rate (mils/month)

- Resuit Requirement

Nitric Acid Test Solution

1000

L:25.20 x W:21.04 x Thk:8.17 & 18.1598
12.03.2025 (05.00 pm)
24.03.2025 (09.30 am)

240

1st 48 hours

33.4489
334353

: 0.0136

0.5604

2nd 48 hours

33.4353
33.4203
0.0150
06181
. 3r5-4-8 hours Mt
"33..42'03 T alvulas ndia Pm ‘;E'L,l
43,3980 : | W"f ;F,I,Ped; \
1 I
|
l
;

10,0223
0.9188 C ; Q&j[ f,’

LA IHHIHII-II!HIIH

by us unfess otherwise stated * Laboratory reports the
Decision Rule 4 & For Rule 2 & 3 Clstormer provides feedback.

Format No:MTPL/GMS/TR/03

NOTE . This repont relates only to the particuiar sample submitted for tast " Any cortection is not aitested shall invalidate this ceriificata * Sample will be
destroyed rsr\ar 15 days from the date of testing uniess instructed otherwise * Any complaints about this report should be communicated in writing withir 7
days of this report * This report not to be produced wholly er in parts and cannot be used as an evidence in a cowrt of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the custamers * Samiple are not drawn
statemenis of Conformity to material specification as per Decision Rule 1, Non Conformity. as per
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MICROLAB TESTING PRIVATE LIMITED

D25, Ambattur Industrial Estate, Chennal — 500058

M é Q ﬁ Q f % g% Ph: 044-26242525/044-26244399,
e % Bd : i

test I

TR/24-25/7362-1-2 Dt- 25-03-2025

_Period _ 4th 48 hours

initial wt.of speciman in g 33.3980

l&i-nai wt.of specim.aﬁ ing 33.3704

Weight Lossing 0.0276

Corrosion rate {miis/month) 11372

Period 5th 48 hours

Initial wt.of speciman in g 33.3704

Final wt.of specimanin g 33.3304

Weﬁght Lossing 0.0400

Corrosion rate {mils/month) 1.6482

Average Corrosion Rate {mils/month) 0.9765 4.0 max.
{i For MICROLAB.

K. Mathan Xumar
Hegd. Corrosion & Polymar Department

Authorized Signatory

b - End of Test Report
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NOTE : This report relates oniy to the particular sample submitied for test * Any carrection is not atlested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complainis sbout this report should be communicated in writing within 7
days of this report " This report not to be produced wholly or in parts and cannot be used as an svidence in 8 court of iaw and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Conformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.
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